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Read Statement

1. The datasheets and other product information on the site are all from network ref-
erence or other public materials, and the copyright belongs to the original author and
original published source. If readers and copyright owners have any objections,
please contact us and we will deal with it in a timely manner.

2. The Chinese datasheets provided on the website is a Chinese translation of the En-
glish datasheets. Its purpose is for reader’ s learning exchange only and do not in-
volve commercial purposes. The translation cannot be automatically updated with
the original manuscript, and there may also be improper translations. Readers are
advised to use the English manuscript as a reference for more accurate information.

3. All product information provided on the website refer to solutions from manufac-
turers’ technical support or users the contents may have differences in description,
and readers are advised to take the original article as the standard.

4. If you have any questions, please contact us at marketing@iczoom.com and mark
the subject with “Datasheets” .
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------ il 7 4 Lithium Battery Drop Test Report

1.2M 3% a3k 2
1.2M Drop Test Report

Client SHENZHEN PKCELL BATTERY CO., LTD.
ZHIF ERUITIT EL A FEdte A IR 24 5]

Add. of Client 2nd Floer, 4th Building, Meitai Technology Park, No.1231 , Guanguang Road,
) Osmanthus Community, Guanlan Towm, Longhua New Area, Shenzhen

Ry I T2 0 D UL S AR 7 4 X e B 1231 B2 R E R S R

Samples Description | Rechargeable Lithium-lon Polymer Battery
e RPN AR R TR G H

Model/Type
BS54

LP103450

Shenzhen NCT Testing Technology Co., Ltd.
) RN v IS AR FR 47
Testing Laboratory
. 1/ F, No. B Building, Mianshang Younger FPioneer Park, Hangcheng Road,
AL ] A7 4

Gushu Xixiang Street, Baoan District, Shenzhen, Guangdong, China
AR AR R % X0 2 5 E B RO E SR R TR AL B 1 E

Report No.
Wt S
Issued Date
KATHH
Test Conclusion #lliX&5iE:

Shown in the Conclusion of test report. Wl 5 45 .

NCT17010119B1-2

Mar. 10, 2017

Haws  Tonge

Tested by T8 A:

ey
Inspected by & A: Seal of NCT 5 847
Date of Issue %% A#:

Report No. ##%54%5: NCT17010119B1-2
Hotline: 400-886-8419 Fax: 86-755-27790922 http:/f www. net-testing.cn
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I . SAMPLE DESCRIPTION # i ik

Lithium Battery Drop Test Report

Rechargeable Lithium-lon
Polymer Battery

nJ TR LA R S i

Product Name

DY i

Sample
Model

iS5

LP103450

Manufacturer

LB eTiE] FRYITH LL BT Bt A PR 22 =]

SHENZHEN PKCELL BATTERY CO., LTD.

Address
Hhht

2nd Floer, 4th Building, Meitai Technology Park, No.1231 ; Guanguang Road, Osmanthus
Community, Guanlan Towm, Longhua New Area, Shenzhen

ERUIT o 4 X M AR AL XD 1231 SR BHEE S Bl

Trade Mark
Bt

Cell Shape

PKCELL X
HUL AR

Prismatic

B

Packaging
dimensions

B4R~
(LXWXT)

Rated
Capacity

MR

Nominal
Voltage

PR LR

2000mAh
7.4Nh

Battery
Number

HithE =

60/PCS

Gross weight
per package

HEURMFEE

Net weight of
batteries per
package
HERFES
F R B

1.68kg/packing

Receiving
Date

Bl H

Mar. 07, 2017

Completing
Date

se i H I

Mar. 10, 2017

II. STANDARD #ri:

Section Il of Packing Instructions 966 of 58, DGR Manual of IATA.
IATA CEfem#ny (58 O Bldzinhl 966 5 [T & T1i.
Special provision 188 of INTERNATIONAL MARITIME DANGEROUS GOODS CODE

(Amdit.38-16)
IMO ¢ [l Brifiz fa P IR A )

M. TESTITEM M55 H

1). Drop test BEEMIR
2). Packing weight test {23 & 2135,

IV. TEST METHOD i Jjy vk

(38-16 i) RFFRMLE 188 K.

The package of batteries is dropped from 1.2m, Stimes per package. The test floor is

concrete floor, each package is capable of withstanding a 1.2 meter drop test in any orientation
without damage to cell or batteries contained therein. Without shifting of the contents so as to

allow battery to battery (or cell to cell) contact and without release of contents.

Report No. ##%54%5: NCT17010119B1-2
Hotline: 400-886-8419
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bbb J 4 Lithium Battery Drop Test Report
R B A1 (B 5 A R A B ) 1.2 KR T it B B S IR IO TR e
JERA B MR R BEARSZ AR Ry 1.2 RERTEI R, T H iR LGB i R (o e =
FORE A B A B, A N s WA RN TR

/_,./

front

V. TEST APPARATUS i {x 3¢

Calibration Date
/Due Date
R H HAH

NCT.013 Single-blade drop tester a T an 2017.03. 04
£ FBETE RO E X

Electronic scale 2017.03. 04
NCT-008 JSC-830

AL FAE 2018. 03. 03

Serial No. Name of Equipment Model

& &1 & Ea k)

VI. TEST RESULT k&t 5
1) Drop test Bkl

Drop position Test status Conclusion
BRTEALE WEtE L YA
Front Without damage packaging Pass
B BB R G
Bottom Without damage packaging Pass
JEEH BB R G
Angle Without damage packaging Pass
g BERRE R G

Side Without damage packaging

) L E B GXi

Report No. %45 NCT17010119B1-2 Page3 %3 &I
Hotline: 400-886-8419 Fax: 86-755-27790922 http:/f www. net-testing.cn
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Lithium Battery Drop Test Report

Without damage packaging
L E B

Pass

GRS

2) Packing weight test {15 & 5l

Test item

W H

Weight &
(kg)

Remark

Packing weight test
BEREENR

12.3

Photos M )T
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